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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

1.

Summary of Test Data

Name of Test Para No. Result

RF Power Output 2.1046 Complies

Occupied Bandwidth 2.1049 Complies

Spurious Emissions at Antenna Terminals 2.1051 Complies

Field Strength of Spurious Emissions 2.1053 Complies

Frequency Stability 2.1055 N/A (3)

Notes:

1)

2)

3)

This Test Report is submitted in support of a Class Il Permissive Change to the Daniels
Electronics Ltd. AMP-2/150 30 Watt VHF Power Amplifier Family, operating in the
136-174 MHz frequency band of the Land Mobile Services and approved by the FCC
under FCC ID: H4JVT-30 for emission designator F3E/G3E. This Class Il Permissive
Change application will specifically add emission designators F1E, F1D and F3D and
will acknowledge a change in equipment identification from VT-30 to AMP-2/1xx-30
(Note: IAW 47 CFR 8§2.933 and §2.924, this latter change in itself does not warrant a
submission to the FCC; it is mentioned here as a courtesy to the reviewer).

The AMP-2/150 Family is composed of the following three models:

a. AMP-2/145-30 136-150 MHz
b. AMP-2/155-30 150-162 MHz
c. AMP-2/170-30 162-174 MHz

All models are identical in physical and electrical construction, with the exception that
each is optimized via a limited number of select tuning components for operation in its
respective frequency sub-band. As such, a single model, the AMP-2/155-30, was chosen
to serve as representative of the AMP-2/150 Family for verification of performance for
all tests except the ‘Field Strength of Spurious Emissions’ test. For this latter test, a
representative unit from each model was tested, in order to verify spurious emissions
compliance over the entire frequency band (136-174 MHz).

The AMP-2/150 Family of amplifiers operate on a single channel only, with RF input
provided via coaxial connection from an FCC approved exciter. The RF input frequency
is not translated; therefore frequency stability tests are not applicable.

General

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Parts 22, 80, & 90. All measurements are traceable to national standards.

Test Conditions:

Indoor Temperature: 23°C
Humidity: 30%
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Daniel’s Electronics Ltd.

AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

2. General Equipment Specifications

Manufacturer:
Family Number:

Model Numbers:

Serial Numbers of EUTs:

Starting Date of Testing:

Frequency Range:

Rated RF Output:
Amplifier Gain (Rated):

Emission Designators:

Daniels Electronics Ltd.

AMP-2/150-30

AMP-2/145-30
AMP-2/155-30
AMP-2/170-30

11653
R&D 10002
R&D 10003

26 July 2004

136-150 MHz
150-162 MHz
162-174 MHz

10-30W

10dB

F1D, F1E, F3D, F3E

(136-150 MHz)
(150-162 MHz)
(162-174 MHz)

(AMP-2/145-30)
(AMP-2/155-30)
(AMP-2/170-30)

(AMP-2/145-30)
(AMP-2/155-30)
(AMP-2/170-30)
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

3. RF Output Power (47 CFR §2.1046)
Test Results: Complies

Each individual frequency is factory set for 30W
(44.8dBm). All three frequencies, center and band edges
(150, 156, 162 MHz), were therefore within = 1dB of the
manufacturer’s rating.

EUT Model #: AMP-2/155-30
Measurement Data: Rated Power = 30W (44.8dBm)
Frequency Rated Power Measured Power
(MH2z) (dBm) (dBm)
150 44.8 44.8
156 44.8 44.8
162 44.8 44.8
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

4, Occupied Bandwidth (47 CFR §2.1049)
Test Results: Complies

The occupied bandwidth was measured by comparing the
input and output signals to each other. This determined if
PA amplification degraded the signal in any way.

Note: When transmitting in Digital mode, signal characteristics of
the exciter’s CAFM RF output are identical for both F1D
and F1E modulation formats. Therefore for purposes of
brevity, test results for F1D modulation are included as
representative of both modulation formats in this report.

EUT Model #: AMP-2/155-30

Test Data: See following graphs:
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

# Agilent 03:43:43 Aug 3, 2004

|Freq/thannel

Center Freq
150.ARE088 MHz

il Atten 20 dB
Center 150500000 Mz
15@ E]E]E]E]E]E]E] MHz . startFrea

‘ } 4l 149.970008 MHz
#YBH 1 kHz

l iﬁ " .
File Operation Status. A:\SCREN462.6IF file saved

Stop Freq
150030008 MHz

CF Step
150.000008 MHz
Auto Man

‘ Freq Offset
B.0000EREE Hz

hLJ ||l| )

Signal Track

On 0ff

# Agilent 99:43:804 Aug 3, 2004 |Freq/ChanneI
= Center Freq

l firren 20 dB 150.800000 MHz
Center IR

15@ B@B@B@B MHz _ Start Freq

7 MHz 143.970008 MHz

Stop Freq

150.830008 MHz

CF Step

150.000080 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

& m

#VBH 1 kHz

lI

¥

\"
s M"
MHz

y I i

W i l"’

Exciter Output (Amplifier Input)

150 MHz
F3E Modulation

Amplifier Output
150 MHz
F3E Modulation Input
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

Agilent 15:33:33  Jul 28, 2094 | BW/Avg
Resgd  EXxciter Output (Amplifier Input)

1 dm *hten 20 dB 100.000006 H
Hirerage | H“t“—'“"—aﬁ 150 MHz ]
20 videoBW F1D Modulation
W] 1.00000060 kH-
Autao Man

VBW/RBH
16.06868

Average
20
On 0ff

Avg/VBH Type
Log—Pur (Mideo)»
Auto Man

Span/RBH
166

Auto Man

| BW/Avg
respd Amplifier Output

1 dBm Wit [Loo0aueen Hel 150 MHz
. uto rlan
gaerage * vigeod F1D Modulation Input

1.09668060 kHz
Autao Man

VBW/RBH
16.06868

Average
20
On 0ff

Avg/VBH Type
Log—Pur (Mideo)»
Auto Man

Span/RBH
166

Auto Man

Page 8 of 36



Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

s Agilent 88:11:21 Jul 29, 2004 [BH/Avg Exciter Output (Amplifier Input)
Res BH
150 MHz

106.000000 Hz

' i Auto Man .
1.000000000 kHz § | Vdeos F3D Modulation

1.09668060 kHz
Auto Man

VBW/RBH
16.06868

Average
20
On 0ff

Avg/VBH Type
Log—Pur (Mideo)¥
Auto Man

Span/RBH
166

Auto Man

[BW/AS | Amplifier Output

Res BH
190.000080 H2l 150 MHz

fuo B 30 Modulation Input
Video BH

1.09668060 kHz
Auto Man

VBW/RBH
16.06868

Average
20
On 0ff

Avg/VBH Type

Log—Pur (Mideo)¥
Auto Man

Span/RBH
166
Man
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

4 Agilent 03:24:22 Aug 3, 2004

|Freq/thannel

Center Freq
156000088 MHz

il Atten 20 dB
Center 156600000 Hiz
156 E]E]E]E]E]E]E] MHz . startFrea

dl 155.970000 MHz

Stop Freq
156030008 MHz

CF Step
156.000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track
On

|Freq/thannel

Center Freq

3 At dB 156.000000 MHz

Center IR
156.2P00008 MHz _ Start Freq
MHz ;

155.979008 MHz

Stop Freq
156030008 MHz

CF Step
156.000008 MHz
Auto Man

Freq Offset
B.0000000E Hz

Signal Track

I} On
ol \. i k

#YBH 1 kHz

Exciter Output (Amplifier Input)

156 MHz
F3E Modulation

Amplifier Output
156 MHz
F3E Modulation Input
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

% Agilent 11:45:34 Jul 28, 2664 I BH/Avg

166
Autao

Video BH
1.BRRRRRRE kHz

Auto

On

Auto

Span/RBH

Auta

099008 Hz

Avg/VBH Type
Log—Pwr (Mideo)®

Res BH

Man

Man

VBW/RBH
1.68080

Average
28
0ff

Man

186
Man

% Agilent 11:44:11 Jul 28, 2664 I BH/Avg

Res BH
0eeepe Hz
Man

f1 dBm #fitt ] "
Average oot

20

Auto

On

Auto

Auta

Video BH
1.BRRRRRRE kHz

Avg/VBH Type
Log-|

Man

VBW/RBH
1.68080

Average

20
0ff

Prr (Mideo)»
Man

Span/RBH
186
Man

Exciter Output (Amplifier Input)

156 MHz
F1D Modulation

Amplifier Output
156 MHz
F1D Modulation Input
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

% Agilent 12:91:47 Jul 28, 2664 I BH/Avg

166
Autao

Video BH
1.BRRRRRRE kHz

Auto

On

Auto

Span/RBH

Auta

099008 Hz

Avg/VBH Type
Log—Pwr (Mideo)®

Res BH

Man

Man

VBW/RBH
1.68080

Average
5@
0ff

Man

186
Man

% Agilent 12:94:34 Jul 28, 2064 I BH/Avg

Res BH
0eeepe Hz
Man

f1 dBm #fitt ] "
Average oot

50

Auto

On

Auto

Auta

Video BH
1.BRRRRRRE kHz

Avg/VBH Type
Log-|

Man

VBW/RBH
1.68080

Average

58
0ff

Prr (Mideo)»
Man

Span/RBH
186
Man

Exciter Output (Amplifier Input)

156 MHz
F3D Modulation

Amplifier Output
156 MHz
F3D Modulation Input
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

% Agilent 14:23:17  Jul 38, 2664

f 1 dBm #PAtte
Center
162.0000000 MHz

o
i
'P l uli ‘{

_1 \'r

I

#VBH 1 kHz

\"

ak

.,‘ ’ I}

ol \Ihdu

I-‘i .f.tl /

Status, A:\SCREN435.GIF file saved

Operati

|Freq/ChanneI

Center Freq
162 BRREEE MHz

Start Freq
161970008 MHz

Stop Freq
162.930000 MHz

CF Step
162.000000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

| Marker

Select Marker
4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

Exciter Output (Amplifier Input)
162 MHz
F3E Modulation

Amplifier Output
162 MHz
F3E Modulation Input
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

s Agilent 12:23:32  Jul 36, 2004 |Freq/ChanneI

f1 dBm AT
; tt - 162008060 MH=
Center

162.0000000 MHz StartFreq
1 Hz 161.976000 MHz

Stop Freq
162.930000 MHz

CF Step
162.000000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

s Agilent 12:27:40  Jul 30, 2004 |Freq/ChanneI

Caom . Center Freq
f1 dBm fitt 2 162.000000 Miz
Center I

162.0000000 MHz StartFreq
Hz : 161.976000 MHz

Stop Freq
162.930000 MHz

CF Step
162.000000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
n OFf

Exciter Output (Amplifier Input)

162 MHz
F1D Modulation

Amplifier Output
162 MHz
F1D Modulation Input
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

¥ Agilent 15:16:52 Jul 30, 2904 |Freq/ChanneI EXCiteI’ Output (Amplifier Input)

Center Freq 162 MHz

162.600000 MHz F3D Modulati
— | odulation

162.0000000 MHz StartFreq

- 00000 Mz Gl 161.976000 MHz

Stop Freq
162.930000 MHz

CF Step
162.000000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

[Frea/Chamel A mnlifier Output
1 dBm #ftten 24 dB Center Freq 162 MHz

162 BRREEE MHz .
| Center —————  F3D Modulation Input
162.0000000 MHz StartFreq

. Hz i 161.970808 MHz

Stop Freq
162.930000 MHz

CF Step
162.000000 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

#YBH 1 kHz 1. Il pt

File Operation Status. A:\SCREN456.6IF file saved
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

5. Spurious Emissions at Antenna Terminals (47 CFR §2.1051)

Minimum Standard: -13dBm (-57.8dBc at 30W Out)

Test Results: Complies

Note: When transmitting in Digital mode, signal characteristics of

the exciter’s CAFM RF output are identical for both F1D
and F1E modulation formats. Therefore for purposes of
brevity, test results for F1D modulation are included as
representative of both modulation formats in this report.

EUT Model #: AMP-2/155-30

Test Data: See following graphs:
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

4 Aglent 09:17:58 Jul 28, 2004 [PeakSearch’  Conducted Spurious
: " NextPeak  20-120 MHz
-~ Spur
%ig?g@ggmMHz NextPkRightt F3E Modulation Input
Next Pk Left
Min Search

Pk-Pk Search

Mkr » CF

More
1 of2

]1 #\B Hz 928.1 ms -m

File Qperation Status. A:\SCREN297.GIF file saved

4 Agilent 89:19:22  Jul 28, 2004 | Marker Conducted Spurious
_ . Select Marker 76-236 MHz
1 2 3 4

- Fundamental
%g:ggg@ggmMHz normall F3E Modulation Input
Delta
Delta Pair

(Tracking Ref)
Ref a

Span Pair
Span Center

Off

More
#Res BM 1 4B ot Lofe

File Operation Status. A:\SCREN298.6IF file saved
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

3 Agilent 89:21:12  Jul 28, 2004 | Marker Conducted SpUI‘iOUS
Caon ) i i Select Marker
JelectMarker!  232-392 MHz

2" Harmonic
%gjgﬁggggmmz st Rof Normall  F3E Modulation Input

Delta

Delta Pair
(Tracking Ref)
Ref A
Span Pair
Span Center

1 Off
More
1 of 2

1 #UBM 300 kHz pt

e Operation Status. A:\SCREN299.6IF file saved

5 Agilent 09:21:57 Jul 28, 2004 [ Marker Conducted Spurious
) i Select Marker 388-548 MHz
1 2 3 4 ]
3" Harmonic

468.000000 MHz Normal F3E Modulation Input

-92.102 dBm

Delta

Delta Pair
(Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

Hz #VBH 388 kHz

File Operation Status. A:\SCREN380.6IF file saved
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

s Agilent 89:23:15 Jul 28, 2004 | Peak Search Conducted Spurious
f 3 3 Next Peak 544-704 MHz

4™ Harmonic
?gg%gg@ggmmz MWl NextPkRightt F3E Modulation Input
Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF
- Hore
#UBH 3 1 of 2
er not responding
s Agilent 89:24:08 Jul 28, 2004 I Peak Search Conducted Spurious

Next Peak 700-860 MHz

813.600000 MH 5™ Harmonic

' z - -
-93.191 dBm ; NextPkRightf F3E Modulation Input
Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. A:\SCREN3A2.6IF file saved
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

¥ Agilent 89:24:45 Jul 28, 2004 I Peak Search Conducted Spurious
T ; Next Peak 856-1016 MHz

6" Harmonic
%g:ggg@ggmmz MWl NextPkRightt F3E Modulation Input
Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

1 UBH 3 :Hz ep 1471 pt

e Operation Status. A:\SCREN383.6IF file saved

s Agilent 89:25:26  Jul 28, 2004 I Peak Search Conducted Spurious
m Next Peak 1012-1172 MHz

1.871500000 GH 7™ Harmonic

. Z . -

-92.759 dBm ; NextPkRightf F3E Modulation Input

Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

110 kHz 1 300 ki

File Operation Status. A:\SCREN384.6IF file saved
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

¥ Agilent 89:26:14 Jul 28, 2004 I Peak Search Conducted Spurious
T : - Next Peak 1168-1328 MHz

8" Harmonic
%&%g?gggf GHz MWl NextPkRightt F3E Modulation Input
Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

1 UBH 3 :Hz ep 1471 pt

e Operation Status. A:\SCREN35.6IF file saved

s Agilent 89:27:08 Jul 28, 2004 I Peak Search Conducted Spurious
m Next Peak 1324-1484 MHz

1.386000000 GH 9™ Harmonic

. Z . -

-92.879 dBm ; NextPkRightf F3E Modulation Input

Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

#UBH 300 kHz

File Operation Status. A:\SCREN3A6.6IF file saved
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

s Agilent 89:27:40  Jul 28, 2004 | Peak Search
Next Peak
1.505900000 GHz Next PK Right

-92.667 dBm

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

#UBH 3 :Hz ep 1471 pt

on Status, A:\SCREN307.GIF file saved

% Agilent 83:96:34 Jul 28, 2064 I File

Catalogr
Saver
Loach

Deleter
Copyr

Rename:»

- More
1 of 2

#YBH 3

Copyright 2000-2003 Agilent Technologies

Conducted Spurious
1480-1640 MHz

10" Harmonic

F3E Modulation Input

Conducted Spurious
20-120 MHz

Spur

F1D Modulation Input
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

% Agilent 15:06:05 Jul 27, 2004 [ Marker Conducted SpUI’iOUS
#0tt e Select Marker 76-236 MHz
t 3 0.136 dBm [k

Egﬁﬁ@@@@ Mz Fundamental
-0.136 dBm Normal  F1D Modulation Input
Delta
Delta Pair

(Tracking Ref)
f

Re A

Span Pair
Span Center

Off

More
1 of 2

#UBH 3 Hz an 1,477 il

pyright 2000-2003 Agilent Technologies

% Agilent 15:88:55 Jul 27, 2664 I Marker Conducted SpuriOUS

Select Marker 232_392 MHz
1 2 3 4 nd .
2" Harmonic

312.000000 MHz ;
788.477 dBm \ Normall  F1D Modulation Input

Delta

Delta Pair
(Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

File Operation Status. A:\SCRENZ274.6IF file saved
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

s Agilent 15:09:52  Jul 27, 2004 |Freq/ChanneI

Center Freq
465 IRREEE MHz

468.0000000 MHz StartFreq
Hz 355.000000 MHz

Stop Freq
548.000000 MHz

CF Step
156.00060080 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
1 (in Ot

s Agilent 15:10:38  Jul 27, 2004 |Freq/ChanneI

X . " Center Freq
! Al 2 624.000000 Miz
Center IR

6524.0000000 MHz Start Freq
Hz

344.600008 MHz

Stop Freq
704.060000 MHz

CF Step
156.00060080 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
(in 0t

Conducted Spurious
388-548 MHz

3" Harmonic

F1D Modulation Input

Conducted Spurious
544-704 MHz

4™ Harmonic

F1D Modulation Input
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

3 Agilent 15:11:48  Jul 27, 2004 | Peak Search Conducted SpUI’iOUS
; #Att -li ; Next Peak 700-860 MHz
Marker

5™ Harmonic
%Z:;gg@ggmmz MWl NextPkRightt F1D Modulation Input

Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

M S Y More
1 #JBH 308 kHz o 1 A7 ot 1 of 2

e Operation Status. A:\SCRENZ277.6IF file saved

% Agilent 15:12:55 Jul 27, 2004 [ Peak Search Conducted Spurious
f 3 Next Peak 856-1016 MHz

936.000000 MH 6" Harmonic

' z - -

-93.469 dBm ’ NextPkRightf F1D Modulation Input

Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. A:\SCRENZ78.6IF file saved
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

s Agilent 15:13:57 Jul 27, 2004 |Freq/ChanneI

Center Freq

#Atte 1.89200008 GHz

Center I
1.29200000@ GHz StartFreq
' MHz 1.81206068 GHz

Stop Freq
117266686 GHz

CF Step
156.00060080 MHz
Auto Man

Freq Offset
B.AAAAAAAE Hz

Signal Track
1 On OFf

# ' kH #UBH 3 z il

F Status, A:\SCREN279.GIF file saved

s Agilent 15:14:52  Jul 27, 2004 | Peak Search

Next Peak

1.207500000 GHz

-93.398 dBm Next Pk Right

Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

N

M 10 ki W .

File Operation Status. A:\SCRENZ280.6IF file saved

Conducted Spurious
1012-1172 MHz

7™ Harmonic

F1D Modulation Input

Conducted Spurious
1168-1328 MHz

8" Harmonic

F1D Modulation Input
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

s Agilent 15:15:33  Jul 27, 2004 | Peak Search Conducted Spurious
: ¥itten 20 dB 4B NextPeak  1324-1484 MHz
Marker

1.336300000 GH 9" Harmonic
p Z - -
-93.385 dBm WeWl NextPkRight F1D Modulation Input

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

[PeakSearch conducted Spurious
Next Peak 1480-1640 MHz

1.547200000 GH —— 10" Harmonic

. Z - -

-93.001 dBm x NextPkRightt ~F1D Modulation Input

Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

110 kHz WUBH 300 kHz

File Operation Status. A:\SCRENZ82.6IF file saved

Page 27 of 36



Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

% Agilent 83:30:44 Jul 28, 2064

113.200000 MHz
-92.614 dBm

113.100000 MHz
-92.515 dBm

‘ 4
) _.,.,,.,..I.‘._..q\'l I'fL,-F.«ﬂ_,?,A...._,n_..».-.....w.»_.

Hz #VBH 388 kHz

File Operation Status. A:\SCRENZ286.6IF file saved

|PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

| Marker

Select Marker

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

Conducted Spurious
20-120 MHz

Spur

F3D Modulation Input

Conducted Spurious
76-236 MHz
Fundamental

F3D Modulation Input
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

s Agilent 88:35:25 Jul 28, 2004 [ Marker Conducted Spurious
i1 dR ) - Select Marker 232-392 MHz
1 2 3 4

312.000000 MH 2" Harmonic
. = _
-83.293 dBm t Ref Normall  F3D Modulation Input

Delta

Delta Pair
(Tracking Ref)
Ref A
Span Pair
Span Center

Off

More
1 of 2

1 #UBM 300 kHz pt

e Operation Status. A:\SCRENZ88.6IF file saved

s Agilent 93:37:51 Jul 28, 2004 | Peak Search Conducted Spurious

Next Peak 388-548 MHz
3" Harmonic

468.000000 MHz NextPkRight F3D Modulation Input

-92.874 dBm

Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

1

More
1 of 2

Hz #VBH 388 kHz

File Operation Status. A:\SCRENZ289.6IF file saved
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

s Agilent 93:40:06 Jul 28, 2004 | Peak Search Conducted Spurious
f1 dB ] Next Peak 544-704 MHz

544.000000 MH 4™ Harmonic

' z - -

-93.703 dBm WPWl NextPkRight 3D Modulation Input

Next Pk Left
Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

1 #UBM 300 kHz pt

e Operation Status. A:\SCREN290.6IF file saved

s Agilent 93:41:22  Jul 28, 2004 | Peak Search Conducted Spurious

Next Peak 700-860 MHz
5" Harmonic

814.900000 MHz F3D Modulation Input

-92.995 dBm W Next Pk Right

Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1 of 2

Hz #UBH 300 kHz 1.47 ot

File Operation Status. A:\SCRENZ9L1.6IF file saved
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Daniel’s Electronics Ltd. 47 CFR Parts 22, 80 & 90
AMP-2/150 30 Watt VHF Power Amplifier Family

s Agilent 88:42:19 Jul 28, 2004 [ Peak Search Conducted Spurious
f1dB ] Next Peak 856-1016 MHz

910.100000 MH 6" Harmonic
) z . -
-93.717 dBm WPWl NextPkRight 3D Modulation Input

Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF
1

e prspresope

More

1 #JBH 308 kHz o 1 A7 ot 1 of 2

e Operation Status. A:\SCREN292.6IF file saved

s Agilent 93:43:41  Jul 28, 2004 | Peak Search Conducted Spurious

Next Peak 1012-1172 MHz
7" Harmonic

1.985900000 GHz F3D Modulation Input

-93.831 dBm W Next Pk Right

Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

B

More
1 of 2

W 10 kHz WUBH 300 iz 1.4] ot

Printer not responding
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

s Agilent 93:44:57  Jul 28, 2004 | Peak Search
- Next Peak
1.243000000 GHz Next PK Right

-93.844 dBm

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

1 UBH 3 :Hz ep 1471 pt

e Operation Status. A:\SCRENZ294.6IF file saved

% Agilent 83:45:41 Jul 28, 2664 I Marker

Select Marker

1404000000 GHz Normal
-93.642 dBm -

Delta

Delta Pair
(Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

#VBH 388 kHz

File Operation Status. A:\SCRENZ295.6IF file saved

Conducted Spurious
1168-1328 MHz

8™ Harmonic

F3D Modulation Input

Conducted Spurious
1324-1484 MHz

9™ Harmonic

F3D Modulation Input

Page 32 of 36



Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

# Agilent 83:46:32 Jul 28, 2064 I Marker

Select Marker

1.560000000 GHz _ Normal
-93.710 dBm xt Re

Delta

Delta Pair
(Tracking Ref)
Ref A
Span Pair
Span Center

Off

More
1 of 2

/1 WBH 300 Kz op 147 bt

e Operation Status. A:\SCRENZ296.6IF file saved

Conducted Spurious
1480-1640 MHz

10" Harmonic

F3D Modulation Input
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Daniel’s Electronics Ltd.

AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

6. Field Strength of Spurious Emissions (47 CFR §2.1053)

Minimum Standard:

Test Results:

Test Data:

-20dBm (77.4dBuV/m)

Complies

Radiated Emissions were tested by Acme Testing Co.,
Acme WA. Test facilities used to perform Radiated and
Conducted Emissions Tests are registered with the FCC

under Registration Number 90420.

See attached Appendix A “H4JVT-30 - Radiated Emissions

Report” for full test results.

Worst Case Test Results for Each Model:

Model Frequency Effective Radiated Power Margin
(MHz) (dBm) (dB)
AMP-2/145-30-00 142.976 -26.5 -6.5
AMP-2/155-30-00 1565.93 -27.1 -7.1
AMP-2/170-30-00 521.973 -23.5 -3.5
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

7. Block Diagrams

¢ RF Output Power

e Occupied Bandwidth
e Spurious Emissions at Antenna Terminals

Exciter

Power
Sensor

EUT

30W
Power
Amplifier

Function
Generator

o

X

Power
Meter

Power Radio

Sensor RF Sampler Test Set
Power Notch Spectrum
Meter Filter Analyzer
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Daniel’s Electronics Ltd.
AMP-2/150 30 Watt VHF Power Amplifier Family

47 CFR Parts 22, 80 & 90

8.

CAL
CYCLE

N/A
N/A
1 Year
N/A
1 Year
N/A
1 Year
1 Year
N/A
N/A

Test Equipment List

EQUIPMENT
Exciter
RF Power Meter
Directional Power Sensor
RF Power Meter
Directional Power Sensor
Variable RF Sampler
Radio Test Set
Spectrum Analyzer
Function Generator*
Notch Filter

MANUFACTURER
Daniels Electronics Ltd
Bird
Bird
Bird
Bird
Bird
Marconi Instruments
Agilent Technologies
Good Well Instrument
Daniels Electronics Ltd

MODEL SERIAL LAST CAL

VT-4R150 10736 N/A

4421 4937 N/A

4022 11258 15-Jan-2004
4421 5420 N/A

4022 11195 18-Dec-2003
4275 N/A N/A

2965A 133052/010  12-Apr-2004
E4440A US40420232 8-Apr-2004
GFG-8019G 4690527 N/A

N/A N/A N/A

NEXT CAL
N/A
N/A
15-Jan-2005
N/A
18-Dec-2004
N/A
12-Apr-2005
22-Apr-2005
N/A
N/A

* The frequency and output specifications of this device were verified using the calibrated

2965A Marconi Radio Test Set, listed above.
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